
ASSEMBLY INSTRUCTION FOR / INSTRUCTION D'ASSEMBLAGE POUR
KITCHEN ISLAND STOOL / TABOURET D'ÎLOT DE CUISINE

D-16550-5-KI

HARDWARE LIST / LISTE DE MATÈRIELPART LIST / LISTE DES PIÈCES

STEP 1

Page 1 of 8

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury,
therefore, for your protection, please remove any exposed staples used in packing.
1. We recommend that you should assemble this product with the  assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your
newly purchased product correctly and efficiently.

Attention: S'il vous plait lire attentivement les instructions avant de déballer les pièces d'assemblage. Pour votre protection et
éviter les blessures, s'il vous plait retirer les agrafes exposés utilisés pour l'emballage.
1. Nous vous recommandons d'assembler ce produit avec l'aide d'une autre personne; cela facilitera le montage, et aidera à
éliminer les dommages au produit ou des blessures lors de l'assemblage.
2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pièces qui peuvent avoir été lãche à
l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.
4. ll est recommande' de mettre toutes les pièces d'assemblage sur un sol non abrasif avant l'assemblage et de suivre les étapes
d'assemblage une par pour assembler votre nouveau produit correctement et efficacement.

A

B

C

D

E

JCBC SCREW M6 x 60MM

SPRING WASHER M6 x 12MM

FLAT WASHER M6 x 19MM

M4 ALLEN KEY

CSK C/B SCREW M4 x 38MM

NO HARDWARE DESC QTYEI CODE

8

8

8

8

1

There are total TWO (2) packs of hardware packs.
Each hardware pack includes the hardware for ONE (1) chair./
Il y a au total DEUX (2) packs de quincaillerie.
Chaque pack comprend la quincaillerie pour UNE (1) chaise.

Only tighten all bolts when all bolts aligned with bolt inserts. / Ne serrez tous les
boulons que lorsque tous les boulons sont alignés avec les inserts de boulon.

MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

2

2

3
3

5 4

4 5 4

PD-16550-5-STHW

1 SEAT

NO PART DESC QTY

2

2
3 4

STRETCHER (LONG) WITH LABEL "5"

LEG WITH LABEL "2"

EI CODE

4

LEG WITH LABEL "3"

4

5
STRETCHER (SHORT) WITH LABEL "4"

2

4

STRETCHER (LONG) WITH LABEL "6"6 2

PD-16550-5-STLEG

PD-16550-5-STSTR1

PD-16550-5-STSTR2

PD-16550-5-STMKP

PD-16550-5-STASEA/
PD-16550-5-STRSEA/
PD-16550-5-STSSEA/
PD-16550-5-STBSEA

F M4 I KEY 1

6



STEP 3

Page 2 of 8MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

COMPLETED / COMPLÉTÉ

STEP 2

STEP 2.1

STEP 2.2

C B A

E

2

3 3

2

5 4

4

1

1

D

5 46

L

R



ASSEMBLY INSTRUCTION FOR / INSTRUCTION D'ASSEMBLAGE POUR
KITCHEN ISLAND / ÎLOT DE CUISINE

   D-16550-5-KI

NO QTY

Page 3 of 8MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

Only tighten all bolts when all bolts aligned with bolt inserts. / Ne serrez tous les
boulons que lorsque tous les boulons sont alignés avec les inserts de boulon.

HARDWARE LIST / LISTE DE MATÈRIELPART LIST / LISTE DES PIÈCES

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury,
therefore, for your protection, please remove any exposed staples used in packing.
1. We recommend that you should assemble this product with the  assistance of another person; this will make assembly
easier, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.
4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your
newly purchased product correctly and efficiently.

Attention: S'il vous plait lire attentivement les instructions avant de déballer les pièces d'assemblage. Pour votre protection et
éviter les blessures, s'il vous plait retirer les agrafes exposés utilisés pour l'emballage.
1. Nous vous recommandons d'assembler ce produit avec l'aide d'une autre personne; cela facilitera le montage, et aidera à
éliminer les dommages au produit ou des blessures lors de l'assemblage.
2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pièces qui peuvent avoir été lãche à
l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.
4. ll est recommande' de mettre toutes les pièces d'assemblage sur un sol non abrasif avant l'assemblage et de suivre les étapes
d'assemblage une par pour assembler votre nouveau produit correctement et efficacement.

TABLE TOP

NO PART DESC QTY

A

B

C

D

EI CODE NO HARDWARE DESC QTYEI CODE

E

TABLE LEG WITH LABEL "8"

TABLE LEG WITH LABEL "9"

TABLE LEG WITH LABEL "10"

TABLE LEG WITH LABEL "11"

TOP PANEL

BOTTOM PANEL

SIDE PANEL WITH LABEL "L"

SIDE PANEL WITH LABEL "R"

TABLE LEG SUPPORT

CENTER SUPPORT

CENTER PANEL

BOTTOM PANEL SUPPORT

BACK PANEL

WINE RACK

SHELF PANEL

JCBB SCREW M8 x 70MM

JCBC SCREW M6 x 30MM (BLACK)

SPRING WASHER M6 x 12MM

FLAT WASHER M6 x 19MM

SPRING WASHER M8 x 13MM

FLAT WASHER M8 x 22MM

F

G SHELF BRACKET

MINIFIX CAM BOLT

MINIFIX CAM LOCK

H

I

CSK M4 x 38MM

PANHEAD M3.5 x 16MM

M4 ALLEN KEY

M5 I KEY

J

K

L

M

1

1

1

1

1

1

1

1

1

1

1

1

3

1

1

2

8

18

18

16

8

8

8

12

12

4

21

1

1N

16SCREW CAP

O

7

8
9

10

15
16

17
18
19

20
21

11

12
13
14

22
1

1P

M5 ALLEN KEY

M4 I KEY

PD-16550-5-KISTR1

PD-16550-5-KISTR2

PD-16550-5-KILEG

PD-16550-5-KIWRAC

PD-16550-5-KISHF

PD-16550-5-KICPN

PD-16550-5-KIHW



STEP 1

STEP 2

STEP 3

Page 4 of 8

Arrow need to face outside. /
La flèche doit être tournée
vers l'extérieur

R

10
11

7

8

9

D
C
A

M

7

STEP 2.1

STEP 2.2

I

G
H

15
17

G

I

14

H
H

H

14
13

I

16 L

MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

Arrow need to face outside. /
La flèche doit être tournée
vers l'extérieur

10

12

11

12

12

J

12

NOTICE: Do not fully tighten all the bolts. STEP 2.3



STEP 4

Page 5 of 8

STEP 5

STEP 6

14

17

13

15

14

17
13

16
L

MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

R

Arrow need to face outside. /
La flèche doit être tournée
vers l'extérieur

Arrow need to face outside. /
La flèche doit être tournée
vers l'extérieur

18

18

14

E
B

O



STEP 7

STEP 8

Page 6 of 8

STEP 9

F
E

B

STEP 7.2

STEP 7.1

17

19

O
19

20
K

F E B O

15

16

MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE



STEP 10

Page 7 of 8

21

12 12

21

J

STEP 10.1

STEP 10.2

MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

STEP 11

22

22
22

22

STEP 12

L

19

NOTICE: Insert the screw
cap as shown below.

L

NOTICE: Fully tighten all the
bolts in STEP 2.

21



Page 8 of 8MADE IN MALAYSIA / FABRIQUÉ EN MALAISIE

COMPLETED / COMPLÉTÉ


	Sheets and Views
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-1
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-2
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-3
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-4
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-5
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-6
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-7
	3220 (BARBARA) KITCHEN ISLAND & 2 COUNTER STOOLS-8


